Gearbox cover, gearchange and kickstart crank

Key

Part Number

Description

Per

Models

1

71-0037

Key 1 1969-72

2

57-0404

Spring, gearchange return 2 1969-72

3

57-0407

Plate 1 1969-72

4

29-0541

Washer, shakeproof, 1/4″ 4 1969-72

5

14-0301

Nut, 1/4 UNF 4 1969-72

6

21-0547

Stud 1/4 UNF/UNC x 27/32 4 1969-72

7

57-0406

Index plunger, right foot change 2 1969-72

8

57-0405

Gear change return spring 2 1969-72

9

57-0409

Quadrant 1 1969-72

10

57-3758

Spindle – Gearchange quadrant 1 1969-71

10

57-4445

Spindle 1 1972

11

40-0323

‘O’ ring, distributor shaft 1 1969-71

11

60-3530

‘O’ ring 1 1972

12

57-3759

Bush 1 1969-72

13

14-6613

Case screw 1/4 UNC x 2-1/4 Pozidrive 1 1969-72

14

57-2603

Outer cover – gearbox 1 1969-71

14

57-2737

Outer cover 1 1972

15

14-6615

Case screw 1/4 UNC x 3″ Pozidrive 2 1969-72

16

57-3757

Gear change lever 1 1969-72

17

89-3208

Gear change rubber 1 1969-72

18

14-0201

Bolt 1 1969-72

19

21-0544

Dome nut 5/16 UNF 1 1969-72

20

54-0055

Washer 1 1969-72

21

21-1860

Screw 1/4 UNC 5 3/8 1 1969-71

21

21-2139

Screw 1 1972

22

14-0302

5/16 UNF nut 1 1969-70

22

14-1302

Locking nut, 5/16 UNF 1 1971-72

23

54-0055

Washer 1 1969-72

24

14-6608

Case screw 1/4 UNC x 1″ Pozidrive 1 1969-72

25

21-0541

Kick start pedal bolt UNF 1 1969-72

26

S9-2

Ball bearing, 1/4 1 1969

26

60-2364

1/4 ball 1 1971-72

26

97-2704

Ball bearing 1 1970

27

40-3085

Kickstart pedal spring 1 1969-72

28

57-1272

Kickstart arm 1 1969-72

29

57-2330

Kickstart rubber Triumph Logo 1 1969-72

30

14-1301

1/4 UNF Nyloc 1 1972

30

75-0053

Nut – Kickstart crank cotter 1 1969-71

31

60-2320

Washer 1 1972

31

68-0331

Washer 1 1969-71

32

57-2173

Kick start crank 1 1970-72

32

57-2653

Kickstart crank 1 1969

32

57-3721

Kickstart crank complete 1 1969

32

57-3632

Kickstart crank 1 1970-72

33

57-4357

Cotter pin 1 1972

33

75-3143

Cotter pin with nut 1 1969-71

34

57-1955

Housing 1 1969-72

35

57-1956

Kick start spindle oil seal 1 1969-72

36

57-0023

Kickstart spindle bush 1 1969-72

37

57-0047

Pin 1 1969-72

38

57-0031

Kickstart spring 1 1969-72

39

57-0024

Kickstart shaft 1 1969-72

40

57-2169

Kickstart quadrant 1 1969-70

40

57-2297

Kickstart quadrant & spindle 1 1971-72

40

57-3732

Kickstart quadrant and spindle assembly 1 1969-70

40

57-4117

Kickstart quadrant 1 1971-72

41

57-0045

Buffer, kickstart stop 1 1972

41

57-3727

Stop, kickstart quadrant 1 1969-71

42

70-9900

Gearbox outer gasket 1 1970

42

71-1450

Outer gearbox gasket 1 1971-72
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk